
Form No. 3443-912 Rev A

Parts Catalog

FieldFill 660
Model No. 46423—Serial No. 321000001 and Up

Register at www.Toro.com/bullseye.
Original Instructions (EN) *3443-912* A 



Ordering Replacement Parts
To order replacement parts, please supply the part number,
the quantity, and the description of each part desired.

Understanding Reference Numbers
Each identified part in an illustration has a reference
number. The reference number for a part also appears in
the parts list, along with other information about the part.

This catalog uses two special reference number formats,
one to indicate parts in a service assembly and another to
indicate the quantity of a given part in an illustration.

Service Assembly Reference Numbers
Parts in service assemblies have reference numbers in the
form a:b. The a represents the reference number of the
entire service assembly and the b represents a sequential
number unique to each part within the service assembly.

For example, a wheel assembly might be identified by
reference number 6, the tire by 6:1, the valve by 6:2, and
the wheel by 6:3. When you order the assembly identified
by reference number 6, you receive all parts identified by
reference numbers 6:1,6:2, and 6:3. However, you may
also order any part individually. Reference numbers of this
type appear in illustration and in parts lists.
Reference Numbers Indicating Quantity
In an illustration, if a reference number indicates more than
one part, the reference number has the form nX y. The n
represents the quantity of the part, the X is the multiplication
symbol, and the y represents the reference number.
For example, in an illustration, the reference number 2X 37
means that two of the parts identified by reference number
37 are indicated.

2

 



Contents
Decal Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
Frame Assembly. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
Brush Covers Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
Brush Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
Hydraulic Drive Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

© 2021—Bullseye™
8111 Lyndale Avenue South
Bloomington, MN 55420 3

Contact us at www.Toro.com/bullseye.
Printed in the USA.
All Rights Reserved

 



Decal Assembly

3443-912A 4 01

 



Decal Assembly (continued)
Ref. Part Number Qty. Description
1 144-8878 2 Decal-Safety
2 144-8879 1 Decal Tighten Chain
3 144-7905 1 Decal-Safety
4 144-8880 1 Decal-Safety Hot Surface

Ref. Part Number Qty. Description
5 136-3666 1 Decal-Fieldfill 660
6 133-8061 1 Decal-Warning
7 105-0698 1 Decal-Caution

5 3443-912A

 



Frame Assembly

3443-912A 6 02

 



Frame Assembly (continued)
Ref. Part Number Qty. Description
1 144-8881 2 Pull Rod
2 144-8882 1 Holder For Wheel Fork
3 144-8883 1 Bracket For Brush - Right
4 144-8884 1 Bracket For Brush - Left
5 144-8885 3 Wheel Fork
6 144-8886 3 Locking Pin
7 144-8887 3 Wheel Bolt
8 144-8888 3 Wheel 260X85
9 144-8889 2 Locking Pin
10 144-8890 1 Chain Suspension
11 144-8891 12 Lock Washer
12 144-8892 2 Chain Link
13 144-8893 1 Chain For Top Link
14 144-8894 24 Spacer Disk
15 144-8895 2 Bolt M10 X 100 - ISO 4014

Ref. Part Number Qty. Description
16 144-7939 12 Washer M10 - ISO 7089
17 144-8109 2 Bolt M10 X 20 - ISO 4017
18 144-7991 18 Washer M20 - ISO 7089
19 144-8061 6 Grease Nipple M8 Din

71412A
20 144-8746 3 Bolt M8 X 12 - ISO 4017
21 144-8271 1 Bolt M14 X 100 - ISO 4014
22 144-8270 2 Washer M14 - ISO 7089
23 144-8287 1 Spring Washer M14 - Din

127
24 144-8896 1 Nut M14 - Din 934
25 144-8139 26 Nut M10 - Din 934
26 144-7942 6 Bolt M10 X 40 - ISO 4014 -

10.9

7 3443-912A

 



Brush Covers Assembly

3443-912A 8 03

 



Brush Covers Assembly (continued)
Ref. Part Number Qty. Description
1 144-8897 1 Torque Support Bracket
2 144-8898 1 Shaft Cover
3 144-8891 2 Lock Washer
4 144-8899 1 Cover Brush
5 144-8900 2 Acorn Nut M8
6 144-8901 2 Protection Bar
7 144-8902 2 Bolt M10 X 16 - ISO 4017
8 144-7945 13 Bolt M8 X 20 - ISO 4017
9 144-7929 13 Washer M8 - ISO 7089
10 144-7944 12 Self Lock Nut M8 - ISO

10511

Ref. Part Number Qty. Description
11 144-7930 1 Spring Washer M8 - Din 127
12 144-8273 1 Nut M8 - Din 934
13 144-8128 1 Toolbox Complete
14 144-8129 2 Toolbox Contraplate
15 144-8130 2 Bolt M8 X 35 - ISO 4017
16 144-8013 2 Washer-Large M8 - Din

9021
17 144-7944 2 Self Lock Nut M8 - ISO

10511
18 144-8245 4 Nut M12 - Din 934

9 3443-912A

 



Brush Assembly

3443-912A 10 04

 



Brush Assembly (continued)
Ref. Part Number Qty. Description
1 144-8903 1 Main Frame Brush
2 144-8904 10 Bearing Bushing
3 144-8905 1 Brush Holder, HYD. Motor
4 144-8906 5 Sprocket 3/4" Z-20
5 144-8907 5 Adjusting Washer 30X40X1
6 144-8908 1 Bushinging 25Mm
7 144-8909 2 Grub Screw M8X6
8 144-8910 1 Torque Bolt - Left
9 144-8911 1 Torque Bolt - Right
10 144-8891 5 Lock Washer
11 144-8912 4 Brush Holder
12 144-8913 10 Grease Nipple M6 H1
13 144-8914 1 Holder
14 144-8915 2 Chain Tensioner Wheel 10T
15 144-8916 2 Bearing
16 144-8917 1 Spacer

Ref. Part Number Qty. Description
17 144-8918 1 Drive Chain
18 144-8919 5 Brush Center 400Mm
19 144-8920 5 Disc Ø11/50 X 5Mm
20 144-7737 2 Brush
21 144-8921 10 Acorn Nut M5
22 144-8819 1 HYD. Motor Omp 25
23 144-8152 5 Circlip D-30 - Din 471
24 144-8922 10 Carriage Bolt M5X45
25 144-7920 6 Bolt M10 X 25 - ISO 4017
26 144-8923 10 Large Washer M5 - Din 9021
27 144-8283 1 Bolt M12 X 35 - ISO 4017
28 144-8215 1 Bolt M12 X 40 - ISO 4017
29 144-7922 7 Washer M12 - ISO 7089
30 144-8924 5 Key 8X7X20 - Din 6885
31 144-8023 2 Key 8X7X30 - Din 6885

11 3443-912A

 



Hydraulic Drive Assembly

3443-912A 12 05

 



Hydraulic Drive Assembly (continued)
Ref. Part Number Qty. Description
1 144-8925 1 Flow Regulator 25 L
2 144-8926 1 HYD. Fitting
3 144-8927 2 HYD. Fitting
4 144-8928 2 HYD. Fitting
5 144-8929 1 HYD. Connector
6 144-8930 2 HYD. Hose
7 144-8931 1 Return Valve
8 144-8932 1 HYD. Fitting

Ref. Part Number Qty. Description
9 144-8933 2 Plug-In Coupling (Male

Fitting)
10 144-8934 2 HYD. Connector Dust Cap
11 144-8819 1 HYD. Motor Omp 25
12 144-8935 1 T-Connector Pm, Pipe

12-M18
13 144-8936 2 L-Connector Pm. Pipe

12-M18

13 3443-912A

 



Notes:

 



Notes:

 



 




